 EhOES

TP-2230-D



HOW TO FIND YOUR PART NUMBER

1. Turn the page of the paris manual to the “Com-

COMPOSITE EXPLODED ViBW posite Exploded View.” Notice the boxed group-
— ings identified by their function along with
Bahieniomt, o« corresponding number. The group function and

‘ number applies to all engine models.
For Example:
Function Group
(Group Description) Number
Airintake.......... .. ... .o L, 1
Baffles & Shroud ..................... 2
Breather&Vent ...................... 3
Camshaft & Valves ................... 4
Carburetor................ciia. 5 j
Electric Starter ...............oo.L. 11
Ignition . ....... .. oot 18
: etc.

Remember the Group Number in which you
located your part. (If the part you need is not
ilustrafed, locate a major engine function reiated
to your part and use that Group Number.

2. Now turn to the pages titled “Specification
SPRCIFICATION NUSIBER INDEX Number Index.” When scanning these pages,
vou'll notice:

£ égf% E%é i g%ﬁé 1 | g 3 A. Page Numbers indexing where Group Parts

Humar . s A are listed; -
ﬁgiﬁfuggggeﬁégiési i :

o G i G e B e e B. Specification Numbers listed verticaify down
fpaz, Mo, : Vatlalion Humbst, - : the flrst Column 3

[IECC YT ITFY e £ FOR ERd [T [ [ S PR IV (FYY 0Py Py Py P Froy i Fil

s e e e e L i B ol

i it v B ] oo o B B4 C.."Variation” Numbers in the Group Number

AnEn Sraf1ri|si2] 28 | 78 (2130167 A0 uey 57844 |18 sar jrea i PERITMIIN {5 ] ¢ 37
ot o Ko gt s i i oot e columns. (These numbers specaftcallyldennfy
s i aise e R T aparttcular grou ombinatson) of paris used

S Fags 25 for DacHl infoimaton. =
in a particular model(s)—and is used to locate

the specific part nu_m_ber )




HOW TO FIND YOUR PART NUMBER

2. Look al the illustration and the listing of the paris
(o) making up that group.

Groun 1 A. Al paris in the iliustration are identified (or
indexed) with a number or letier. Use that
identifier 1o locate that part description in the
listing.

B. The “Variation” Number thai you located inthe
Spec Index page is the number you should
locate in the paris listing. It is a critical refer-
ence to correct part number identification.

C. Part Numbers are listed in the column 1o the
- right of Variation Numbers.

m e

priie e | % S,‘; e

Special Features

(=30

Near the end of the Parts Manual Binderis aseparate
sty ot Ao ek b oy b section devoted to Service. .Engines, Short Blocks,
1 Englee Replasmanl; Wen decmion 15 to foplaca. sa & Hahler fAplECAmBnt ; and M;nlbiocksl “Se!ect Gu;des” for each mode|
2 shod Biock Replscamant: When angine inclyding the crankshak is astunsivaly engi ne g|Ve seve raf diffe ent meth OdS Of repairmg

Engina—He modticabons sequited
damaged or warn IRtarnally Reler (o paga 3 lor shorl diack camponania e I
3 iinibioek Raplecoment: When Bore, fiaian, end connecting rad are damégod bul Kohler gngines . .. with the choice dependent on

eankaBAll ARE AU SINEN party e in guod condikon Fater to pags 1 lar miniblack

AN shop facilities, costs, and allowable downtime of the

1 Compliste Gvarnauk fgbare cybndans and regrind eranbanaii (Aing -ApproprEla
averaize and/ar undarsica fepiscement parts. ) : . E :
T Salciion Gusdesrowdon ane i imsevatine engine and/or the equipment.
Realacemant Engine. Shorl ﬁlack, oP Konitiock required lor Ihe ropower melhod
s#incted 1 AISD hats Lbe pan number of the crankahalt instelies i tha oHgnal engine

Selection Guides are easy references for determin-

S : ing part numbers of Replacement Engines, Short

Blocks, or Miniblocks for the repair method selected.

Lo e s b eSS S s They also list ;:?art numbers of crankshafts installed
in original engines.

ENGINE SPECIFICATIONS

trgie Sy vine Here is what you’'ll find:

Spre  Raepiee, [Crankshait  Pagles. . faplc, -

Ha. Enging - 5 Ho. Short Blesk Miniblogk . )

Pt et S 34 A. Engine model is identified on each page for easy
431550 45[532. l?u.’lsi - 41T R B

pr R s A Tt reference;

431223 -~ A7 820X - 7 76232

pr B. Bold column heads identify the various repower

options for every engine spec;

G. All crankshaft changes required for Service En-
gines or Replacement Engines are flagged with
Ii‘YeS;ll

D. Service Engines, Replacement Engines, Short
Blocks, and Miniblocks.

[l



COMPOSITE EXPLODED VIEW

GROUP 2 ™,

GROUP 1 5
Baifles & Shroud g ©
R

Alr Intake

GROUP 3 -
Breather & Yent 0. 7

GROUP 4 ©
Camshaft &
Valves

GROUP S
Carburefor

¢ 5

GROUR T
Crankcase U

_Cylinder Head | | Dipstict

GROUP 8
Crankshaft




COMPOSITE EXPLODED VIEW

GROUP 11
Electrlc Start

GROUP 12
Exhaust

GROUP 13
Flywhee!

| croup16.
Gear Reduction

| | croup s
| Fuet Tank

GROUP 18
lgnition

GROUP 21
Ol Pan

GROUP 22
Piston & Rod

e

GROUP 19
instrument Panel

GROUP 23
Retractable Starier




SPECIFICATION NUME

0 i
o Ee} ﬁ § S
Group § % g A - % % %g §
Title |2 ol e I & < 5 & 8141213
& I ol Bl x » | w| D] & Z 2lalz|s
o B 5 E m gi? T 1 O] = E.!J =zl 0@ £ o ?E o
Number&ﬁx%fﬂ_.gtgg%i_%.%a‘fEég%ZzD&g}
R EHHE R HEEEHEHEHBEL
sl S B Z 528 2Eu 55|58 5(8/5/2]=% 652
<i@m|A{0jOIV| 00|l w] ] i)l 0|l E|l&|0le|x|lx]O
1 z 3l als |7 18 |9 l10/11 1213 [14]15{16]17{18|19]21/22{253|24]| 32
Page | g | yol12| 1al1a | 17| 10| 20|21 [ 22|24 |25 | 27| 20| 31 | 32| 38| 40 22| 43{ a4 | 46| 46
Rnd” | as|atola12a13{at4) B3| B5 | B6 | B7 [B3 |B10|811|813| 1| C3 | ca|cto|erz|c14 o1 | D2 D4 | D4
Spec. o _Variation Number
No.
471500 | 98 | 289 12 {826 |156 | 375|148 | 105| 68 305 | 617 {300 {301 117 |237|44 |58 |17
471501 | 98 |287] 12 |826 156 | 375] 148 [ 105 ] 68 305 | 215 |300°[301 117 |287 |44 (58 [17 |11
471502 [ 98 |500| 12 |826 |156 [ 375|148 | 105 | 68 | 76 |305 | 216|300 |301 116 |236]43 |58 [17
471503 | 98 |302| 12 [826 [156.(375|148 | 105| 68 | 76 |305 | 244|300 [301 |  |116 [236]43 |58 [17 {11
471504 | 987|287 12 | 826 | 156|381 {157 | 105 | 68 305 | 215 [300 [s01| |79 |237]49 |88 {17 |11
4715051 98 | 302 12 |B26 [156| 381|157 | 105 68 | 76 |305 [ 216 |300 (301 79 |236[s3 |58 |17 [ -
471506 | 98 [269| 12 |826 1156 | 381|158 | 105| 68 305 | 617 [300 {301 | |79 |237|49 |s8 |17
471507 | 98 |287] 12 |826 [156 | 381] 158 | 105 | 68 305 | 215 | 300 |301 79 |287]49 [58-}17 |11
471508 | 98 |287| 12 |826 156 [ 375|159 | 105 | 68 305 | 2157|300 [301 | 2 [117 [237]44 |88 |17 |11
471512 | 99 |304| 13 [826 [153 |-383)161 [ 105 | 69 |-79 |39 |223 [301 112 |300 36 [17.
471514 | 99 [330[ 13 826 [153 [ 406 [ 174 [ 105 69-| 78 [ag |'618 [e2 114 |248]  [s4 [17
471515 | 98 | 207 |12 [B26 |153 | 304 148| 105:|-68:) 77-|.  |216 |300 |81 81 [255| | B54{17
471516 [ 86 |'314 |12 826 (144 [ 394 | 148 | 105'| 687 11° [ 215 300 |81 o7 |2s9|  |854|17 |8
471519 | 98 |306| 12 |826 [300 | 401 76.|305 |-219-/62 |83, 116 [237| 54 | 854f17 |
471525 | 101}305| 12 [826 |153 [ 307|167 140 | 200°{95 © les |esof |1 17 {41
471527 | 102{298| 12 |826 |153 | 394 1. 104 |264| . |624f17 826 | 3-
471528 | 100|300| 13 | 826 144 | 394" 107 {261) fesafi7 | |
471529.| 101|313 12 {626{153 | 397 96 (259 [1- |17
471530 | 200{315|-9' |826 [157 [402} 17 95 losal |1 |17 | |

471592 | 98- 286| 12.1826:|300 | 375 [ 150 | 105 | 68 | 76305 | 216 |82 |79 | 2 |116 [236 |43 |58 [17:] |
B o B o T B T R

471534 | 69 {322| 1 [828 |1 |404[168 105 48" | 83| 285 :
471535 | 69 |323| 1 |828 1 . [404]168 | 105 48 _ 1 les. |ers|  |se |a7ifni

471536 | 94 |207| 12 |826 |144 | 304 160 | 105 | 68 | 76 (3067|216 [82 (67 104 289 11 |17

471537 | 301(327| 12 |37 |+ 405|148 | 105 68 | 84 216 |4 123 |286 | 300|658 |17

471538 | 98 |208] 12 | 826 |144 | 304|148 | 105 65 | 78 216 |59 | |00 |ess 23 |17

471541 | 98 |286] 12 [826 [300 [375[ 162 | 105 | 68 | 300|300 | 216 |82 |66 118 [267]51 |58 [17

471542 | 98 [287| 12 [826 |300 | 412 | 148 | 105 | 68 53 | 284 |300 |301 117 [237]44 |58 |17 |12

471543 | 98 [331| 12 |826 |300 | 375] 148 | 105 | 68 50 |215 {59 117 |237]44 |58 |17 |8

471545 | 98 |501| 12 |826 |153 | 405] 148 | 105 68 | 76 |305 | 216 {300 |80 120 {282 | 301|568 |17

471546 | 102|208| 12 |826 |153 | 304|148 | 105] 69 | 78 30 |216 |59 104 |264 624| 17 826 3
471547 | 107]290] 12 |37 |164 | 875|148 | 105 68 | 80 216 |4 127 [236]43 |58 |17

471548 | 98 |290| 12 |826 |156 | 375|148 | 105 | 68 | 80 |305 | 216 |303 116 |236]43 |88 |17

471549 | 104[207| 13 |826 |144 | 405] 148 | 105 | 68 | 300|301 | 216 |300 {300 140 |255 ] 302| 58 |17

471550 { 98 |267| 12 |26 {156 |376]31 | 105] 68 s02 | 215 [a2 |a4 117 {257 83 |17 |11

471553 | 98 |287| 12 |826 |300 | 411|173 ] 105 66 303 | 2a4 [300 |300 79 1237|490 |59 {17 |12 2

“Carburetor removed after test.

Contact your Kohler engines parts supplier For Miniblocks, Short Blocks, and Service Engines



SPECIFICATION NUMBER INDEX

i
i y i
a Sle 3 i Fluls
roup alz2l = o - % = AN
Title 18> < = E o alwloll
alal @S | w|k v = o L ol =1 &0
o lelalelelel8lelzl 12 lalelel 218 18] |52 &g
i ] T ol 2] 2] 2 B § e &
Numberﬁgxémgggﬁﬁgg&la<§E%§220&1m
2@2“’%22%?54;4’JEWEE§§0§05
c|Elul 2|28 88 25|85 5|85 /2|z2elk|El:
4&1..m000000mmm_u.ls.{BG-m___Dn.LIa:O
1|23 als |78 ]9 |10]11[12]15|14{15|16|17{18]|19]|21|22)23|24}32
8| 3| 18|14 |17} 19| 20|21 | 22|24 | 25| 27| 20| 31| 32|38 40| 42| 4344 | 46| 46
A ' B ‘a7 |Bs |Bto|B11|B13| c1| ca| cefciojcizjciq D1 [ D2 | D4 | D4
471554 | 96" | 287 | 1 o (s00| l79 [237]49 |59 [17 |11 2
471855 | 98 | 288| 12| 826 300 79 |236|53 |59 |17 2
471556 |.98 | 286 12 {826 1| 05 | 68 | 76 |305 |84 116 236 |63 |59 | 17 5
471557 | 08 |308| 12 [ 826|156 | 375|148 | 05| 68 | 767}50  |244 |300 |300 116 |271 |68 |59 |17 |11 5
471558 | 69 {302| 1 l828|163 {404 ] 168 |105| 48] |~ |285|a00 68_|272 59, 17 11 9
471559 | 69 |323| 1. | 628 [163 404168 [ 105| 48 | 83, 286 (302 68 273 50 [17 |11 9
471560 | 98 |500| 12/| 826|156 375 159 | 105| 68 | 767|305 |216 |300 |84 | 2 (116 |236(43 |58 [17
471561| 300{315] o |826 |157 | 402 | 170 | 105 28 | 78 216 |91 95 |259 1 |17
471562 | 98 [a31| 12 {826 {300 [ 378|148 | 105 68 39 |215 |59 148 {237|71 |58 |17 |8
471563 | 101|267 12 |826 |[156.| 417 |10 [105| B8 | |1 |215 {300 |84 117 1237144 |59 |17 |11 5
471564 | 101286/ 12 {826 |156 | 417 |10 | 105 1 1216 {300 {84 116 |236]43 | 59 {17 5
471566 | 98 |302| 12 |826 |156 | 381 [ 148 [ 105 | 6 244 {03 |84 116 [236]43 [58 [17 |11
471567 | 69 |322) 1 |828|163 [ 404} 168 285 |302 68 |272 59 |17 |11 9
471568 | 69 |323] 1 |828 163 | 404 168 286 |302- 68 273 59 [17 |11 9
471569 | 87 |341] 12 {30 |144 405|148 141|216 {93 |80 119 |237(60 |58 |17
471570 | 98 | 287 12 |826 {156 418|174 | 105 50 |284{93 |84 117 {237] 44767 |17 |12
471571 | 98 {354] 12 |826 |156 | 419] 166 [ 105| 68 | 76 |308 | 216 {93 |84 500 |2361303|58 | 17
471572 | 98- | 287} 12 | 826|156 {411]173 | 105| 68 305 | 215 93 |84 79 |237]49 |59 |17 |11 2
471573 | 302|344| 12 | 828 |153 | 420|168 | 105 | 69 a0 |97 106 149|272 |59 |17 |13 9
471574 |.110| 348 | 12 |8287153 | 420|168 | 105| 69 | 83 [39 |[298 |106 153'|273 59 117 |13 9
471575 | 110] 345] 12 [828 (153 [420] 168 | 105] 69 39 |297 |106 98 |272] |59 |17 |13 9
471576 | 110{342| 12 |826 |153.| 423|166 | 105| 68 | 76 {307 | 301 |93 183 98 |236}90 |5&7117
471577 | 98 |289| 12 |826 |156 [ 375|162 ] 105| 68 305 | 295 [93 |84 501 [287 304 58 [17
471578 | 98 [a51|12 |26 [156 [ 375|176 | 105| 68 | 76 |305 | 216 {93 |84 152 (236|902 |59 |17
471579 | 98 |as0| 12 {826 |156 | 375]176 | 105| 68 305 299 |93 |84 151 |237{93 |59 |17 |13
471580 | 101]317| 12 |B26 |153 [424 177 [ 105] 68 | 78 |309 | 224 |107 100 |294 57 {17
471581 | 98 | 355 12 |826 {153 | 394 148 | 105] 68 | 76 |50 |204 93 |84 100 |282 | 300| 58 |17
471582 | 98 |351| 12 626 156 | 375|148 | 105 | 68 | 76 |305 | 216 |93 |84 152 |236| 74 |58 |17
471583 | 98 |289| 12 |@26 |156 | 375|158 | 105 | 68 305 | 295'(03 |84 160 |237|81 |58 |17
For Minlblocks, Shert Blocks, and Service Engines Contact your Kohler engine Paﬁs supplier
refer to Selection Guide TP-2250-C. for any specitfication not listaed. 7






AR INTAKE

12 {Cont’a)
indeyx Doscoription Part Index Desecription Part
Number Variation Nurmber Mumber Mumber Variation Number Mumber
; 1 Wing nut 1/4-20 i3 Eflement
69.86,87.98.101.TO2,TO?,T'§0, 99,104 47 082 91
300,301,502 H-2768-7 %3 Element
2 Cover, air cleener 100 47 083 02
{Replaced by 47 096 18} 14 Screw, hex. hd. 10~32 » 15/98" {3)
86,87 47 0985 03 99,100,104 47 088 19
2 Cover, air cleaner 15 Gasket, base
{Replaced by 47 095 12) 94 47 041 19
98,107,301 47 096 03 16  Base, air cleaner
2 Covgar, air cleaner 99,104 47 084 11
(w/hole for fuel Ine) 15 Base, air cleaner
102 47 096 10 100.. 47 094 0
2 Coye::'._ air cleaner 17 Tubé; air
110,302 . 47 036 15 99,100 47 134 02
3 Nut;:ja_n}‘j_ld:—zo _ 18 Gasket,.air horn
86,87.,94,98, 101,102,107, 140, ' 86,87,94,98,99,100,101, 102,
4 Cover, aif thoaner etement Hi o 104,110,301,502 % 041 07
89,87,94,98,101.102.107, 110, s T S airhem ) 4 041 07
-300:304,302:- - 52 082 04
5 Precleaner; element ® S;.;agciegﬂ 104
86,87,94,98, 101,102,107, 110, +>.100,10 71z 20
300,301,302 45 032 01 20 Cle:aner. air assembiy
6 Elément . (IF;;Q_fudeS' 1,21,22,23 and decal 25 113 02 23510
et - : -235100
7 | Seal .
86,87,94,98,101,102,107,110, : 21 C‘;‘ée" alr cleaner 235102
300,301,302 231032
&  Serew, hex. wash. nd. 10-32 x 11/32" (3 22 Element, air cleaner
86.87,94,98,101,102, 107,110, 69 235115
301,302 X-67-G5 23 Base, air cleaner
&  Screw, fil: hd. sems 10-32 x 3/5" (3) 69 235101
300 H167-2 24 Gasket, air horn
9 Base, dir cleaner 69,300 278341
86,87,94,102, 107,110,301, 302 47 094 20 25  Base, alr cleaner
8  Base, air cleaner 300 45 034 01
g8, 101;102 47 094 20 26 Cover, air cleaner
10 Wing nut 1/4-20 300, 1O 45 082 01
: 94,99,100,104 X-275-7 NOT !LLUSTRATED
11 Cover, air cieaner Decal, air cleaner
99,189,104 47 082 01 86,87.98.102.10?.301 41 113 02
11 Cover, air cleaner Decal, air cleaner
100 47 082 03 69,94,99,100,101 104,300 25 113 o7
12 Seal, cover Deéeal, alr ¢leaner
99,100,104 47 032 03 302 16 113 03




Group 2
BAFFLES & SHROUD

Index Desecription Part Indéx Description Part
Number Varlation Number Number Number Varlation Numbef Number

1 Baffle, head 3 Screw, self top 1/4-20 x 7/16* (2)
286,287,289,297,302,306,314,341, 345,346,350 H-B67~83
342,350,351,354,355,500,501 45 063 07 4 Screw, heX. wash. hd. 1/4-20 % 5/8™ (6)

2 Washer, plaln 1/4" 286,287,289,290,297,208,302,305
286,287,289,290,297,298,300,302, 306,313,314,315,317,322,323,327,
304,305,306,313,314,315,317,322, 331,341,342,344,345,346,350,3581,
323,327,330,331,341,342,344,345, 3564,355,500,501 52 086 1
346,350,351,354,355,500,501 X-25-83 4 Screw, hex. wash. hd. 1/4-20 x 5/8” (8)

3 Screw, pozidriv T.H. 1/4-20 % 5/8” 300,304,330 52 086 11
266,290,297,293,300,302,304,308 L3 Baifle, evlinder
313,316,317,327,330,342,3486,351, {w/o bracket)
354,355,500,501 47 085 08 286,287,288,290,297,298,300, 302,

3 Screw, pozidriv T.H. 1/4-20 x 5/8" (5) 304,305,306,313,314,315,317,322,
287,2682,305,314,322,5331 47 0386 08 323,327,330,331,341,342,350,351,

3 Sorew, pozidely T.H. 1/4-20 % 5/8” (2) 354,355,500 47 083 10
306,344 47 086 08 ] Baffle, oviinder

3 Screw, pezidriv T.H. 1/4-20 1 5/8" (3) {w/bracket}
323,341,345,350 47 086 08 322,323,344,345,346,501 47 063 13

10




BAFFLES & SHROUD

Miz {Cont’el)
Index Description Part index Deseription Pait
Mumber Variaton Number Numbesr Mumber Varlation Number Mumber

[ Bafile, Inner 1 Baffle, head
286,267,280,280,297,298,300,302, 290,208,300,304,318,315,317,322,
304,305,306,313,314,515,317,322, 323%,327,530,331,344,546,348 45 083 08
323,827,330,337,341,342,344,345, i2 Bracket, alr duct
346,350,351,354,355,500,501 47 063 07 300,304,330 47 125 23

7 Cover, starter 13 Scraw, hex. wash. hd. 10-32 x 7/16” (3)
287,289,305,314,322,351,344,345, 300,504,330 WH_BT-6&
350 41096 25 14 Kit, alr duct

8 Housing, blower {Includes item 4, qty. 1, ltem 13, gty. 3)

{w/o retractable starter holes - front} _ 300,304 47 755 33
. 47027 37 14 Kit, alr duct

8 : {includes Item 4, qty. 2, ftem 13, qty. 1)

330" 47 755 32
et 47 027 38 15 Washer, plain 1/4" ’

8 AL LI : 300;304,322,323,330,344,345,346 K-25-20

(Remote throttle & choke control holes) . 16 Screw,-H.C. sems 5/16-18 x 1-1/4"
. 297,208,317, 501 47 027 42 300,304,330 X=154-4

8  Housing, blower 16 Screw, H.C. sems §/16-18 x 1/2"

8 ngg'iﬁé blower A7 oaT 41 ;322,323,344,345,346 X-154-6

(AT cleaner tube hole-left side) 17 Screw, flange lock 10-24 x 1/4” (2)
304,330 47 027 40 318,315 41086 06

8 HOﬁéEhQ, blower 18 De__f_lector, grass

{Extra weld nut at top of housing) 313,315 : 47 265 01
305,313,314,315,341,342,355 47 027 44 19 Blade, adjustable (2)

8 Housing, blower 313,315 . 47 040 02
344,345,346 47 027 49 20 Screw, tapping 8-32 x 3/8” (4)

8  Housing, blower 813,315 R-67-59
350,351,354 47 027 47 21 Lockwasher#8 (4) _

g Cover, rectifier - regulator . 313,315 X-22-7
287,269,305,306,314,331,341,344, 22 Washer, plain 3/16" (4) _
345,346,350 41 096 23 313,315 25 468 02

9 Cover, rectifier ~ regulator NOT ’LLPS._TRATED
322,323 25 096 01 Decal, H.P. (black)

10 Baffle, side air | 327,501 47113 2
286,287,289,290,297,298,300,302, Decal, warning {white)
304,306,314,330,331,341,342,350, 313,315 52113 11
351,355,500,501 47 063 0B Decal, H.P. (white)

10 -Baffle, side air 286,287,280,200,297,298,300,302,
305,313,315,317 47 063 11 ‘ 304,305,306,313,314,315,317,322,

10  Baffle, side alr 323,330,331,341,342,344,345,346,
322,323,327,344,345,346,354 47 083 12 350,351,354,355,500 47 113 20

11



Group 3
BREATHER & VENT

Index Description Part Index - Description Parg
Number Varlation Number Number Number Variation Number Number
1 Gasket, breather plate 8 Cover, valve
1,9,12,13 235048 9 2756839
2 Plate, breather 8 Cover, valve
1,9,12,13 235531 12,13 47 096 01
3 Reed, breather : 9 Stud 1/4-20 x 3-1/4"
1,9,12,13 235047 1.9,12,13 275220
4  Baffle, breather | 10 Panut 174-20" - Xe799-1
2 Ba!f'f?é, broather 230117 11 Mose, breather 3—11/32’f Ig.. .
12,13 270146 e e a e 47328 03
' 11 Hose, breathar 3-29/32" Ig.
5 Filter, breather 13 47 326 04
1,8 235118 i2 Cover, valve assembiy
5 rilter, breather (Includes 4,5)
12,13 47 050 01 1 . A-235418-5
& Seal, breather i3 Clamp, hose 1/2"” wide {2}
1,8,12,13 231032 9,13 H-426-3
7 Gasket, valve cover 14 Hose, breather
1,9,12,13 275144 9 47 326 02

12



Group 4
CAMSHAFT & VALVES

10
index Descriptlon Part Indei - Description Part
Number Variation Number Number Number Varlation Number Number
1 Camshaft assembly 7 Retatner, upper spring (2)
{includes. 2) 47,39;826,828° 235011
: 37,826,828 47 010 11 8 Spring, intake valve

1 Camshait assembly 37,39,826" 235010
39 47 010 07 a Retainer, spring

2 Spring, actuating 37,39,826 230011
37,826,828 47 089 01 10 Tappet (2)

3 Spacer .005 (A.R.) 37,39,826,828 D.-235327
37,39,826,828 275066 11 Kit, retalner (2)

3 Spacer .010 {A.R.) 37,39,826,828 41 766 10
37,39,826,828 275067 12 Rotator

4 Fin, camshaft 39 52 413 01
37,39,826,828 47 380 08 12 Rotator

5 Valve, exhaust {Replaced by 52 413 01}
37,39,826,828 235838 826,628 230020

8 Valve, intake 13 8pring, exhaust valve
37,39,826 235008 39,826,828 238168

& Valve, intake 14 Flug, cup 1/2” ©.D.
828 235582 37.39,826,828 K-702-3

13



qo

10

Group 5
CARBURETOR

Index Description Part index Description Part
Number Variatlon Number Number Number Varlation Number Number
Refer to Section 3 of Carburetor Reference Manual 1 Carburetor assembly
TP-2377-C for breakdown of the following carburator 156,300
assemblies: Before Serial No. 1727207134 use:

Carburetor assembly Adlustable jet assembly
1 ' . . - {Includes 9) L 47 053 40
Before Serial No. 1725405693 use: After Serlal No. 1727207133 use:
Adjustable Jet assembly .. ... 47 053 13 Kit, fixed Jot .
Aiter Serial No. 1725405683 use: {Includes Carburetor marked 47 053 74+
Kit, fixed jet w/linkage- and 3,9) 47 853 10
(includes Carburetor marked 47 053 67+ - or use -

and 3,5,6,7,8,10) .47 863 02
- Or use -
Kit, variable jet w/inkage
{Includes Carburetor marked 47 053 88*
and 3,5,6,7.8,10) 47 853 22
Carburetor assembly
144,153
Before Serial No, 1725300013 use:
Adjustable Jet assembly
(includes 9)
After Serlal No., 1725300003 use:
Kit, fized Jet wilinkage
(Includes Carburetor marked 47 053 85*
and 3,5,6,7.8,9) 47 853 09
~ OF use -
Kit, varlable Jet w/linkage
{Inclucdes Carburetor marked 47 053 86*
and 3,5,68,7.8,8) 47 853 20

47 053 82

1

Kit, variable et - S
{Includes Carburetor marked 47 053 91+

and 3,8) 47 853 25
Carburetor agsembly’ ’ ’

157 :

Before Sertal No. 1726700013 use:

Adjustable Jjet assembly

{includes 10) 47 053 30

After Serial No. 1726700003 use:

Kit, fixed jot

(Includes Carbursetor marked 47 053 84*

ancd 3,10) 47 863 18

- or use -

Kit, variable Jet
{includes Carburetor marked 47 053 93*
and 3,10} 47 883 27

14




CARBURETOR

Mi2 {Cont’d)
index Description Part Index  Description Fart
Number Variation Nurnber Number MNumber Variation Number Number
1 Carburetor assembly 3 Giasket, carburetor
163 1,144,153,1566,157,163,300 47 048 01
Kit, variable jet w/linkage 4 Screw, sltd. hd. 5/16-18 % 1" (2)
{includes Carburetor marked 47 053 88+ 1,144,153,156,157,163,164,300 7701
and 8,5,8,7.8) 47 853 22 [ Gasket, carburetor
1 Carburetor assembly 1,144,153,163,164 271030
164 4] Linkage, governor
Before Serial No. 1727207134 use: " 47 079 11
Adjustable fet assembly 47 053 40 & Linkage, governor
k? ?1553 j;t 144,153 47 078 10
hing, linkage {(wh
{Includes:Carburetor marked 47 053 74+ ) 7 Busl 291-5’;" ge (white) 5
and3,0) - 47 853 10 1. 1441 47188 07
i ' 8 Bushing, linkage (black)
1,144,153 25 158 08
udes Carburetor marked 47 053 91* 9  Gasket, alr cleaner
After Sefial:No..1727207124 use: 10 Gasket, air cleaner
atar = 1,157 275341

Carburetor assembly
{Inciudes Carburetor marked B-236448+)

(See next pdge)- B8-2371989
2 Connector, 80° hose
(For 1/4" L.D. rubber hose}
1,144,153,156,157,163,300 25 155 02

* Marked numbers are for Information chly,
not available separately.

15



CARBURETOR
{Cont’d)

-

17—
Index Description Part Index Daescription Part
Number Varlation Nurmber Number Numbeir Varlation Number Number
11 Carburetor assembly i8 Screw, load adjustment
(Includes 12 ~ 19) (Use after englne (Discontinued not avaliable at Kohler Co. )
Serlal No, 1727207124) 164 236552
164 B-237199 17 Nut, load adjustiment
12 Screw, venturl set (Discontinued not avallable at Kohler Co.}
{Discontinued not avallable at Kohler Co.} 164 236553
164 X-60-1 18 Spring, ldle adjustment
i3 Spring, throttle lever adjusting scraw 164 234208
164 232558 19 Screw, kdle adjustment
i4 Screw, throttie lever adjusting 164 234206
164 232556
i5 Venturi
164 236666

16




Group 7

CRANKCASE

index Dascription Part Index Description Part
Number Varlation Number Number Number Variation Nurnber Number
1 Cylinder block 5 Flate, bearing
{Service w/SHORT BLOCK or (Replaced by 47 146 11)
MINIBLOCK, Refer to M12 375,378,381,383,394, 397,401,
Selection Gulde TP-2250-C.) 402,404,405,408,411 47 146 07

2 Gasket, shim (A.R.) §  Plate, bearlng
375,378, 381,383,394, 397,401, 417,418,419,420,423,424 47 146 1
402,404,405,406,411,412,417,418, 6  Seal, front oll
419,420 423 424 47 422 05 375,378,381,305,394,397,401,

PE e 402,404,405,406,411,417,418,

3 Gasket, bearing plate 419,420,423,424 47 032 06
375,378,381,383,594,397.401,402, 7 Screw, H.C. sems 3/8-16 x 1" (4)
404.405,408,4?1 .412,417.438.419. 375.378.381 ,383,394,397.401 ,

420,423,424 47 041 08 402,404 ,405,408,411,412,417,418,

4 Bearing, hall {2} 419,420,423,424 ¥-158-2
375,376,301,383,304,387,401, 8 Serew, H.C. sems 1/4-20 x 5/8" {4)
402,404,405,406,411,412,417,418, 375,876,381,401,404 411,412,
410,420,493,424 235376 417,418,419 K~132-5

o =2



CRANKCASE

(Cont’d) Mi2
index Descoription Part lndex Deserlption Part
Mumber Varlatlon Numbser Number MNumber Varlatlon Number . Number

8 Screw, H.C. soms 1/4-20 x 1727 (4) i5 Insert, exhaust valve
383,3584,397,402 405,408,420, 375,378,381,383,394,397,401,
423,424 X-132-8 402,404,405,406,411,412,417,418,

& Cover, camshaft 419,420,423,424 230170
375,378,3B81,383,394,397,401, 14 Guide, valve (2}
405,406,411,412,417,418,419, 375,378,381,383,394,397,401,

420,423,424 235026 402,404,405,406,411,412,417.418,

419,420,423,424 2350075
17 Shaft, balance gear (2)

375,378,381,383,394,397.401,

404,405,406,412,418,420,424 236559

10 Gasket, camshaft cover
375,378,381,383,394,397,401,
402,404,405,406,411,412,417.418,

419,420,423,424 235025
R . . " MLPUT.F.

it Shaft, governer gear 18 Pll;g? :::4§;SK 347N 47 139 01
375,378,381,383,304,397,401, 19 msm‘ intake valve
402,404,405,406,411,412,417.418, 402 404,420 230255
419,420,423,424 235125-S 20 Plug, cup 1-1/16”

12 Plug, expansion 397'|404 X-T702-14
375,378,381,383,394,397,401, 21 Cover. camshaft
402,404 ,405,406,411,412,417,418, 404 237623
419,420,423,424 X-230-11 22 Plug, cup (2)

13 Bearing, governor cross shaft 411,417,419,423 X-702-3
375,378,381,383,394,397,401, NOT ILLUSTRATED
402,404,405,406,411,412,417,418, Washer, plain 1/4"
419,420,423,424 234866 {Hold ground lead)

14 Seal, rear ofl 404,420 X-25-63

375,378,381,383,394,397.401,
402,404 ,405,406,411,412,417,418,
419,420,423 ,424 47 032 07

L i o - e




Group &
CRANKSHAFT
Index Description: Part Index Descripiion Part
Number Variation Number Number Mumber Varlation Number Number
1 iit, crankshaft 1 Kit, crankshaft
{Replaced by 47 142 44) {1" dia, x 3-7/16")
(1" dia. x 37} 168 47 142 29+
10 47 142 23 1 Kit, crankshaft
1 Kit, crankshaft (1" dia. x 3")
{1™ dia. ® 3-9/16"}) 169 45 142 25*
31 47 142 26* ] Kit, crankshaft
1 Kit, crankshaft {1-1/8" dia. x 3-25/32")
{1-1/8" dia. x 3-25/32", Standard basic) 170 47 142 45+
148,168 47 142 16* i Kit, crankshaft
1 Kit, erankshaft {1" dia. x 37)
(Tapered end x 4-1/8", Baslc generator) 172 47 142 30*
157.173 47 142 37* i Kit, crankshaft
1 Kit, crankshaft . (1» dia. x 37}
(1" dla. x 3-7/16", Basic pump} 174 47 142 27+
158 47 142 357

2 Gear assembly (2)
{Includes 3)
31,148,157,158,159,161,162,
167,168,169,170,172,174,176,177 45 043 03
3 Bearing, neadle (2}
31,148,157,158,159,161,1862,
167,168,169,170,172,174,176,177 47 030 01

1 Kit, crankshaft
(1-1/8" dia, x 2-27/64", Baslc gear
reduction)
159 47 142 20*
1 Kit, erankshaft
(1-1/8" dia, x 2-25/32")

161 47 142 32+
i Kit, erankshaft 4 Kit, spacer
(1" dia, % 2-57/64") (Includes 5)
182 47 142 34* 81,148,157,158,159,161,162,
1 Kit, crankshaft 167,168,169,170,172, 174,176,177 47 755 01
{3-step, 1-1/8" dia., 7/8" dia., §  Retalner (2)
3/4" dia. % 3-3/16") 31,148,157,158,159,161,162,
187 £7 142 25= 167,168,169,170,172,174,176,177 R-269-34
1 Crankshaft
{1-1/2" dia, » 2-1/2") *Crankshaft coniains nternal fastening threads. Khs in-
176 47 014 B4 clude fiywheel fastening hardware {a woodreff key, washer,
i Kit, crankshaft screw and drive cup bushing). See flywheel group for part
(1" dia. x 1-27/64") numbers, Crankshaft dimensions listed are for PTO end,
177 47 142 23* from the face of block out.

4%



Group 9
CYLINDER HEAD

Index Description Part index Description Par
MNumber Varlation Number Number Number Variation Number Number
1 Head, cylinder 4 Sorew, H.C. 3/8-186 » 1-1/2" {8)
105 47 015 06 105 270158
2 Gasket, head 5 Strap, lifting
{Replaced by 47 041 15) 105 47 445 02
105 47 041 10 [} Screw, hex. hd, 3/8-16 x 1”
3 Washer, plain 3/8” (9) 106 47 086 17
105 270889

20



Croup 10

DIPSTICK
|1
@ —10
v
—:2
-3
—0
e
W)
Index Descilption Part Index Description Part
Number Varlatlon Number Number Mumber Variatlon Number Number
1 Dipstick (15-5/8" blade) 6 Tube, ol fill (1-13/16" 1g.)
68 47 038 26 28 47 123 08
i Dipstick (15-3/8" blade) 7 Dipstick (4-3/4" blade)
69 47 038 27 28 237013
2 O-Ring (51/64" 1.D.) 8 Dipstick (8-31/32" blade)
68,69 41 153 01 {Tube Included w/camshaft cover)
3 Adapter, oll fill 48 237232
68,69 &7 029 0§ G Tube, oil fill (8-5/8" 1g.)
4 Screw, F.H. sems 10-24 x 1/2" (3) 65 47 186 05
665,68,69 HK-131-2 i0 Dipstick {13-7/64" blade)
5 Gasket, adapter 65 45 272 04
65,66,69 237064

21




Group 11
ELECTRIC START




ELECTRIC ETART

Miz2 {Cont’d}
fndex Doscription Part index Description Fart
Mumber Variation Number Muamber Number Vartation Number BMumber
i Starter assembly 14 Kit, drive parts
{Inchudes 8§ — 14} 76,77,78,79,80,83,84,300 47 785 13
76,77,78,79,80,83,64,300 41 038 04 i85 Solenoid {one tab terminal)
2 Brace, tail 76,80,84,300 52 435 01
76,77,78,79,80,83,84,300 47 126 17 15  Solenoid (two tab terminals)
3 Washer, plain 1/47 B3 45 435 07
76,77.84,300 K-25-78 18 Washer, lock 1/4" (2)
4 SCI‘_GW, fhex. wash. hd, 1/4-20 x 3/8" 76.80,83,84,300 K201
77,78,79,80,83,300 X-~67-83 17 Nut, hex. 1/4 - 20" (2)
4 SGF?W,_ _he_x. wash. nd. 1/4-20 x 3/4” .76,80,83,84,300 H-B81-1
_7.8__ 0,83 X-67-62 iB8 Screw, hex. wash. hd,
5 1/4-20 % 3/8" (2)
L 76,80.83,84,300 H-67-83
. R-b7-62 NOT ILLUSTRATED
X-159-2 Tag, caution . .
7 76,77‘?8,79.8{_},83,84,300 25 450 03
Lubricant
47 126 29
8 Bolt,thru 1/4-20 % 5-1/16" (2) 76,77,78,79,80,83,84,300 682 357 01
- 76.77.78,’7@;80,83,84,300 41 08B 19 Lead, black, starter to solenoid
9 Cap, commutator end assembly {6" - & gauge - Insulated barrel
(tnciu'deé 1 0) syelet terminals}
76,77,78,79,80,83,84,300 41 227 04 76.,60,83,64 52 518 03
10 Kit, brush Lead, red, solenoid ground
76,77,78,79,80,83,84,300 52 755 15 (3" - 18 gauge - Insulated barrel
11 Armature eyelet, Insulated push-on tab terminals)
76,77,78,79,80,83,84,300 45 170 02 (Use on solenoids w/two tab terminals)
2 Cap, drive end 76,80,84,300 25 518 20
76,77,78,79,80,83,84,300 41 227 03 Becal, warning (white)
13 Kit, drive 79 237447
{Includes 14} Decal, 12 volt warning (white)
76,77,78,79,80,83,84,300 47 755 07 79 2773566

28



Groun 12
EXHAUST

Index Description Part Indaex Description Part
Number Variatlon Number Nurmber Number Varlation Number Number
1 Muffler 7 Muffler
+,11,53,200,305,307,308 275679 50,301,302 47 068 15
2 Nipple 3" 8 Mufiler
1 41 1338 02 303,304 47 088 14
9 Nipple §” 9 Plpe 2-1/4"
304,305,307 25 138 05 308 X-228-1
2 Nipple 6” 10 Screw, 5/16-18 x 1-3/8"
(Use after serial no. 2123600003} 50,302 41086 15
308 25 136 05 11 Washer, /16"
3 Elbow, exhaust 12 s;:éizz *-25-20
39,50,302 47 054 01 ol
2 Nut, lock ' cé?;‘ioz K~400-71
11,39,45,50,58,300,302 AC-1836 50.802 237548
4 Nug, lock 12 C!anznp
{Use bafore serlal no. 2123600013) 303,304 &7 237 04
308 AC-1536 14 Elbow, exhaust
5 Elbow, exhaust 53 236347
{Use before serial no. 2123600013) 16  Guard, muffler
308 231820 55 253140
5 Elbow, exhaust 18 Gasket, exhaust
11 231820 306,308 238122
] Elbow, exhaust 17 siud (2}
45 230800 308 41 672 19

24




Group 12
FLYWHEEL

Index Description Part Index Daeseriptlion Part
Number Varlation Number Number Number Varlation Mumber Number
i Fiywheel 3 Washer, plain 13/32"7 1,D,, 1-3/8" O.D.
216,224,283,294,301,618 47 025 53 215,216,219,223,224,244,284,
1 Flywheel 285,286,290,294,297,298,299,
223 47 028 57 301,618 62 468 15
1 Fivwhest 4 Soreow, hoX., mach. 3/8-24 ® 1-1/8"
244 47 026 &8 215,216,219,223,224,244,284,
1 Flvwhee! 285,286,280,204,257,298,298,
285,288,297,298 47 025 83 301,818 25 086 24
2 Fivwheal 5 Koy, woodruff 3/16 % 1"
215,284,280,285,209 47 §25 &6 £45,216,219,223,224,244 283,284,
2 Fivwheel 265,286,290,294,205,207,298,299,
218,617 47 028 54 201,817,618 H-46-3

25



FLYWHEEL

{Cont’d) B2
index Description Part Index Description Part
MNumber Variation Number Number Mumber Variation Number Mumber
§ Spacer 17/84" LD., 3/8” O.D., 15/647 lg. {4) i8 Bushing
215,216,219,223,224,244,283, 215,223,284 47 158 08
284,285,286,290,204,295,297, 20 8erew, truss hd. nyviok
298,299,301,617,618 25 112 04 1/4-20 % 5/8" (4}
7 Fan 290 47 086 08
(w/4 knobs for plastic grass screen) 21 Washer, plain 17/64" (4)
215,216,219,225,224,244,283, 290 W25 5D
285,286,294,295,297,298,299, 22 stud, hex. (4)
; Faiﬂ*l,ﬁi?,ﬁiﬁ 25 157 01 290 47 072 13
{w/o knobs for plastic grass screen) 2 ::él:g:: 1sotir¢:,'::—u183yan d
284,290 25 157 02 decal 25 113 06)
8 Screw, hex. wash, hd, 1/4-20 x 5/8” (4) 283295 617 47 765 29
215,216,219,223,224,244,283, e '
284,285,286,290,294,295,297, 24 K, fixed grass screen
298,299,301,617,618 25 086 21 (Includes 25-32)
9 Screen, grass 284,301 47 755 37
216,219,294,301 25 162 01 25 Screw, R.H.M. 10-24 x 7/8" (5)
10 Ratainer 294.301 X—SO—?Z@
283,295,617 230363 26 Washer, lock #10 {5}
11 Screen 294,301 X-19-1e
283,295,617 230098 27 Washer, flat {5)
12 Pulley, rope start 294,301 25 468 03
283,295,617 47 093 01 28 Spacer (5)
13 Spacer 13/32” 1.D., 1-3/4" 0.D., 294,301 25 11208
7116 ig. 29  Diaphragm {5}
283,295,617 47 112 18 294,301 290074
14 Screen, grass (3-5/16" hole) 30 Guard, grass screen
(Replaced by 25 162 02) 294,301 47 314 01
215,244,283,284,265,286,295 2516202 31 Screw, sitd. F.H. ()
14 Screan, grass (3-1/2” hole) {plastic) 294,301 25 086 36*
223,617,618 41162 02 32 Washer, E.T. #10 (5)
14 Kit, grass screen (metal) a4 301 X-22-22%
{Includes 20,21,22) 294,
33 Screw, R.H.M. {5}
290 47 755 40
14  Screen, grass (2-1/2" hole) 234,301 X-50-7
297,208,299 25 162 04 34 Nut, elastic stop 10-24" (5)
15 Kit, front drive cup 294,301 X-101-9
{Includes 3} NOT iLLUS;TRATED )
223 52 755 &1 Decal, rope start puiley
16 Rope 283,295,617 25 113 06
283,295,617 A-230099
17 Screw, hex. mach. 3/8-24 x i-T1/18" oNote: To install guard to blower housings
283,205,617 25 086 25 equipped with weld nuts.
18 Washer, plain 13/32* I.D., 1-1/4" O.D. *MNote: To install guard to blower housings “not”

283,295,817 52 114 01

equipped with weld nuts.

28




Group 14
9 FUEL PUMP
\\ 42 (THREADED)
v
6\ ~ @
8 & 11
\ @
/5
(7
&
Index "-Describt_i'oﬁ Part Index Deascription Part
Number Varlation Number Number Mumber Variation Number Number
1 Pump, fuel assembly G Clamp, hose (4)
(w/threaded fittings) 84,87,91,95,301 X-426-9
_ {Includes 2,3,4,9) ) Clamp, hose
- 51,106,302 47 558 01 106 HK-426-8
1 Pump, fuel assembly 7 Screw, pozidriv F.H. sems
(w/threaded fittings) 174-20 % 3/4™ (2)
{(Includes 2,3,4,5,9) 4,51,69,70,82,91,92,95,
59,70,82,92,107,300,301,303 47 559 04 106,107,300,301,302,303 X-174-2
1 Pump, fuel assembly 8 Line, fuel 5-1/2" lg.
{withreaded fittings) 51.,59,70,82,91,92,93,300,
{includes 2,3,4,9) 301,302,303 25 353 01
95 47 559 02 8 Line, fuel 9" Ig.
2 Gasket, fuel pump (use on metal body 91 /an | 25 353 10
fuel pump applications) 8 ngz. fuel 6-1 g. 25 353 04
4,51,59,70,82,91,92,93,95, 3 U fuel 37 |
800,301,302,303 26 041 05 ne, fusl 3™ 1g.
o 85, 3 25 353 02
2 Gasket, fuel pump (use on non-metal ”
N 8 Line, fuel 6” la.
body pump applications only) 106 25 353 08
;(‘)?égi'ggfzb?’92'93'95‘106‘107‘ 25 041 00 9 Connector, 90° threaded
3 W, h Il i. 1747 (2 {For 3/16" 1.D. rubber hose)
asher, plain 1/4” (2) 70,107 X-391-11
51,59,70,82,91,92,93,95, 10 Cover, fuel pump
108, 107,300.:301 ,302,303 H-25-63 4 240282
4 Connec:or, 90° threaded 1 Connector
{For 1/4" 1.D, rubber hose) 107 H=280-1
51.59,70.62,91,92,95,107, i1 Connector, stralght threaded
300,301,302,303 25 155 02 {For 1/4" 1.D. rubber hose)
5 Connector, 45° threaded a5 3802
{For /4" 1.D. rubber hose} 12 Eilter, fuel
82,107,300 47 156 12 91,95,301,303 25 050 01
6 Clamp, hose {2)
51,59,70,82,92,93,300,302,303 H-420-8 Mote: Order fuel pump parts according to sivie of

pump used on englne.

27




g

FUEL PUMP
({Cont’d)

(PRESS-I)

Index

Number Variatlon Number

Part
Number

Description

Index Description
Number Varlation Number

_ Part
Number

13

i3

14

i5

Pump, fuel assembly (w/press-In fittings)
{Flow arrows go left to right)

{Includes 2 ~ 8}

{Replaced by 47 559 01)

51,302 47 559 06
Pump, fuel assembly (w/press-in fittings)
{Flow arrows go right to left as shown)

{includes 2-8)
{Replaced by 47 559 04)

59,91,92,93,300,301,303 47 559 08
Conneoctor, 90° press it w/O-Ring (A.R.)

{For 1/4" 1.D. rubber hose)

59,91,92,93,300,301,303 25 294 04
Connector, 45° press fit w/O-Ring (A.R.)

(For 1/4" 1.D. rubber hose}

51.59,92,93,300,301,302,303 25 294 02

16

17

18

Cénnector, straight press flt w/O-Ring (A.R.}

{For 1/4" 1.D. rubber hoss)
~ 51,59,95,301,302,303

O-Ring o
£1759,91,92,943,95,300,301,
302,303

Screw, tapping (2}
51,59,91,92,93,95,300,301,
302,303

25 294 03

25 153 01

25 086 35

Note: Order fuel pump paris according to style of

pump usad on engine,

28




W12
Group 18
FUEL TARNIK
Index Description Part Index Description Part
Number Varlatlon Number Number Number Varlation Number Number
i Tank, fuel 4] Palnut 1/4-20 (2)
{1/2" high filler neck) 66,67,79,80,51,83,84,300,301 X-799-1
{Replaced by 47 755 38) 7 Bracket, lower tank
66,67,79,80,81,83,84,300,301 47 0658 04 66,67.79,80,81,83,84,300,301 47 126 30
i Kit, fuel tank 8 Washer, plain 3/8” {2}
{Includes cap 25 173 03) 56,67,79,80,81,83,84,300,301 Hw25-28
{3/4" high flller neck) 9  Screw, H.C. sems 5/16-18 x 1-1/8" (2)
§6,67,79,80,81,83,84,300,301 47 755 39 66,67.79.80,81,83, 84,300,301 ¥o150.3
2 Cap, fuel tank
(Replaced by 25 175 02) 10 Bushing, fuel tank
(Used on tank w/1/2" high flller neck) {Use with metal shut-off valve)
66,67,79.81,83, 301 25 172 01 66,67,79,80,81,83,54,300,301 41 188 03
3 Nut, acorn (2) 10 Bushing, fuel tank
66,67,79,81,83,84,300,301 25 100 04 (Use with plastic shut-off vaive)
4 Washer, plain 1/4” {2) 66,67,79,80,81,83,84,300,301 25 313 01
66,67,79,80,81,83,84,300,301 K-28.78 11 Valve, fuel shut-off {metal)
5 dMount, isolation {4) 66.67,79.80,81,83,84,300,301 25 462 01
6G,67,79,80,581,83,84,300,307 47 366 01

28



FUEL TANK

{Coni’d) Mi2
index Description Part Index DRescription Part
Numbar Varlatlon Number Mumber Number Varlation Number Mumber
i2 Line, fuel 3/18" 1.D., 2" Ig. 18 Cap, fuel tank
66,79,80,84,300,301 41 353 10 {Use on tank w/3/4" high filler neck)
i3 Clamp, hose (2) 66,67,79,80,81,03,84,300,301 25 173 03
66,79,81,83,300,301 25 237 01 7 Valve, fuel shui-off (plastic)
13 Clamp, hogsa {4) 66,67,79,80,81,83,84,300,301 25 452 03
80,84 25 237 0% NOT HLLUSTRATED
14 Filter, fuel Decal, fuel warning
66,79,80,84,300,301 41 050 02 79,83,84,300,301 25 113 10
i5 Line, fual 3/16” L.D., 19" Ig.
66,67,79,80,81,83,84,300,301 47 353 02
16 Cap, fuel tank
{Use on tank w/1/2" high flller neck)
66,67,79,80,81,83,84,300,301 25 173 02




=
-
d

Group 16
GEAR REDUCTION

Index Description Part index Description Part
Number Variation Number Number Number Varlation Number Number

1 Seal, rear oll 12 Key, woodruff 3/16 % 17

2 47 032 07 2 H46-3
2 Plug, vented hex. ctsk. 3/4” N.P.T.F. 13 Gear, reduction

2 41 138 01 ) 235245
3 Screw, H.C. 6/16-18 x 27 {4) 14  Washer, plain 3/8" (2)

2 X-§-29 2 X-25-67
4 Washer, lock 5/16" {4) i5 Gasket {A.R.)

2 X-21-1 2 234498
5 Plug, sq. hd. solid 1/4" N.P.T.F. 18 Washer, thrust

2 K-75-2 2 235248
6 Housing, gear assembly 17  Serew, H.C. 3/8-16 x 1" (4)

(Includes 7,8}

2 A-237173 ) 2 . 270577
7 Cover, gear i8 Washer, lock 3/8" {2}

2 236244 2 R-22-1
8 Bearlng, needle 18 Housing, gear assembly

2 235250 {includes 20-22})
8 Washer, thrust 2 A-237174

2 235247 20 Housing, gear
10 Shait assembly 2 2352435

{Includes 11 - 13) 2i Seal, front oil

2 A-2B7I72 2 £7 032 06
1t Shatt, reduction gear 22 Bearing, neeadle

2 288249 2 238251

31




Group 17 P 26 40
GOVERNOR i a7 @Z/’;@
A &

7
index ' Description _ Part Index Description o ' Part
Number Varlation Number Numbar Number Variatlon Number = = " Number
1 Bushing, governor shaft 4 Pin, governor stop
68,79,81,95,06,97,98,100,104,107, 68,79,817,95,96,97,98,100,104,107,
112,114,116,117,118,118,120,123, 112,114,118,117.‘118;119,120.123.
127,140,148,149,151,152,153, 160, 127,140,148,149,151,152,153,160,
500,501 238476 500,501 ' 231355
2 Spacer 17/64” L.D., 3/8" O.D., 13/18" lg. g Washer, plain 1/4”
686,79,81,95,96,597,98,100,104,107, 68,79,81,95,96,97,98,100,104,107,
112,114,116,117,116,119,120,123, 112,114,116,117,118,119,120,123,
127,140,148,149,151,152,153,160,
127.140,148,149,1581,152, 153,180,
500,501 X-400-80 500,501 26 488 01
3 ik, governor shaft !

{includas 2) & Wasgher, thrusi
Sal?g‘s‘i|gs‘gslg?'gg‘100’194‘107’ 68,?9,81,95,96,97.98,100.?04,10?.
112,114,116,117,118,118,120,123, 192,114,116,117,118,119,120,123,
127,140,148,149,151,152, 153,160, 127,140,148,149,151,162,153,160,

500,501 A~285256-5 500,501 237022

e




GOVERNOR

M2 (Cont’d)
Index Description Fart Index Descripiion Part
Mumber Varlation Number Number Number Variation NMumbesr Bumber
7 Kit, governoer gear 14 control assembly, choke
{Includes ©) {includes 47 144 33}
88,79,28,149,153,5800 A-236284-5 (Use after serial no. 2119100003}
¥ Kit, governor gear 500,501 47 144 34
{Includes B} i4 Control, assembly choke
81,95,96,97,100,104,107,112,114, (Includes 47 144 33)
116,117,116,119,120,123,127,140, 151,152,160 47 144 34
148,151,152,160,501 A-235743-8 14 Shaft, choke control
8 Knob, speed control {Use after serial no. 2118100003)
117,427,148,152,160,501 41 341 03 500,501 47 144 33
8 Knob'(2) 15  Bushing, linkage (black) {2)
181 41 341 03 79,118,117,118,127.148,151,
9 Knioh, .choke, wiset screw 152,160,501 47 156 03
“(Use with 47 144 20 shaft). 15  Bushing, linkage (black)
(Use befare SN. 1811200013} - 107,112,500 47 158 03
79,11 75 _“3_‘_83.1_2_7_._;"_1:48.:. 47 341 02 i5 Linkadge, choke
9 Knob, choke, wiset-screw (Carbliretar to choke shaft)
(Use with 47,144 23 shaft) 79,116,117,118,148 47 079 04
(Use after SN 1811200003} 16 Linkage, choke
79,116,117,118,127,148 47 341 03 {Use before serlal no. 2119100013}
9 Knob, choke, w/set screw 500,501 47 070 04
151,152,160,5600,501 47 341 03 16 Linkage, choke
10 Bracket, choke shaft 151,152,160 47 079 16
79,116,117,118,127,148 47126 25 18 Linkage, choke
10 Bracket, choke shaft (Use after serlal no. 2119100003}
{Use before serlal no, 2119100013} 500 501 47 079 16
500,501 47 126 25 17 Bushi'ng linkage
11 Screw, hex. hd. sems 10-24 x 3/8" {2) 79 116'117 118. 148,151,152
79,116,117,118,127.,148 41 0BG 23 166 506 50; ' ’ ! ' 25 158 09
11 Screw, hex hd. sems 10-24 x 3/8" {2) 17 B't.lshi'ng,'iinkage
{Use before serial no. 2119100013} 68,79 81,95,96,97,98,100,104,107,
500 41 086 23 112,114,119,120,123,140,148
11 Screw, hex hd. sems 10-24 x 3/8" (4) 149‘153‘ v ' ! ! 25 158 09
{Use before serial no. 2119100013} ’
501 41 086 23 1] Screw, hex. hd. sems
12 Bushing, choke shaft {2} 10-24 x 3/8" (2)
79,116,117,118,127,148, 151, 116,117,118,127,148 41 0856 23
152,160,500,501 25 158 05 19 Washer, Jock #10 (2)
13 E-ring {2} 68 X-19-1
79.116,117,118,127,148.151, 1e  Washer, Lock #10
14  Shait, choke control 19 Washer, lock #10
{Use with 47 341 02 knob) 86 K-19-1
{Use before SN 1811200013) 20 Screw, sitd. hex hd. 10-24 % 3/8" (2)
79.116,117,118,127,148 47 144 20 {Use before serial no. 2119100013)
i4 Shaft, choke control s01 X-97-3
151,152,160 47 144 33 20 Screw, sitd. hex. hd.
14 Shaft, choke control 10-24 x 3/8” {2}
{Use with 47 341 03 knob) » 116,117,118,127,148 H-87-3
{Use after SN 1811200003) 20 Screw, hex washer tap
{Replaced by 47 755 41 kit} 10-24 3 13/32" (2]
79.116,117,118,127.148 47 144 23 160 H-B7-97
14 Kit, choke shaft 20 Screw, hex washer tap
{Includes 9 [47 341 03],13}) 10-24 x 13/32" {2)
79.116,117.118,127,148 47 755 41 151,152 H~B7-87
14 Kit, choke shaft 20 Screw, hex washer tap
{Includes 8[47 341 03], 13) 10~24 ¥ 13/32" (2)
{Usze before serial no. 2118100013) {Use after serial no. 2119100003)
500,501 47 755 41 500 R-B7-87




GOVERNOR

(Conv'd) M2
index Description Part index Description Part
Number Variation Number Number Mumber Varlation NMumbar Mumber
20 Screw, hex washer tap 30 Laver, governaer
10-24 x 13/32" 792,81,95,96,97,98,100,104,107,
{Before serial no. 2119100013 use [2], 112,114,116,117,118,119, 120,
after serial no. 211910003 use [4]} 127,140,148,149,151,152,153,
501 H-B7-87 160,500,501 47 080 26
20 Screw, sitd heX. hd. 10-24 % 3/8” 30 Lever, governor
97,98,119,149,153 A-97-3 (includes 32,34)
21 Clamyp, cable {2) 123 A-2376583
116,117,118,127,148,149,160 235778 21 Screw, H.C. sems 1/4-20 3 1-1/4”
21 Clamp, cable (4) 68,79,81,95,96,97,98,100,104,107,
151,152 235778 112,114,116,117,118,118,120,
21 Clamp, cable {2) 123,127,140,148,149,151,152,
(Use after serial no. 2119100003) 153,160,500,501 H-775-1 "
500 235778 32  Bushing, linkage ji
21 Clamp, cable 68,79,81,95,96,97,98,100,104,107, ’
{Before serfal no, 2119100013 use [2], 112,114,116,117,118,119, 120,
after serial no. 2119100003 use {4]) 123,140,148,149,151,152,153,
501 235778 160,500,501 47 158 07
21 Clamp, cable 33 Linkage, governor {gold)
96,97,28,119,142,153 235778 {Governor to carburetor)
22 Bracket, cakle clamp ‘68,123 47 078 11
116,117,118,127,148 47 126 31 33 Linkage, governor (sllver)
22 Bracket, cable clamp (Governor to carburetor)
{Use before serlal no, 2119100013) {Replaced by 47 079 10 gold linkage)
501 47 126 31 79,81,95,96,97, 100,104,107,
23 Screw, sems 1/4-20 x 5/8" 112,114,116,117,118,118,120,
97.98,119,149,153 52 0BG 1 T140;148 47 079 05
24 Bracket, choke 33 Linkage, governor
96 47 126 36 {Governar to carburetor)
24 Braclket, choke 98,149,151,152,153,160,500,501 47 07¢ 10
07,98,119,149,153 47 126 34 33 Linkage, governor
25  Screw, F.F,M. 10-26 x 1/2" 149 7 47 079 18
96,149 X-15-5 34 Spring, dampening (93 coils)
26 Cable, choke {Governor lever to carburetor)
87,98,119,149,153 47 152 01 79,149,153,160,500 230117
27  Spring, governor (23 colls) 35 Ball jolnt (2)
79,160,500 47 0BZ 07 R -} 237130
27 Spring, governor (34 coils) 36 Nut, hex. 10-32 (6) :
§7.100,107.114,120,140 47 09t 01 68 ) X-70-3
27  Spring, governor (34 ¢oils) 36 Nut, hex 10-32 (2) o
{Use after SN 1614100003) 98,119,149,153 o K=70-3
104 47 091 O 37  Rod, throttle ' : '
27 Spring, governer (26 colls) 68 S 235078
{Replaced by 47 089 09) 38 ' Lever, speed control’ '
116,117,118,127 47 089 (8 79,118,168,500 47080 22
27 Spring, governor (26 colig) 39 Lever, speed control
148,151,1582,501 47 089 09 116,117,127,148,151,152,501 47 090 ¢
28 Spring, governor {26 ceils) 40 Nut, hex lock 1/4-20
68,81,95,96,112,123 235496 79,116,117,118,127,148 *-101-8
28 Spring, governor (25 coils) 40 Nut, jam
{Use before SN 1614100013} 151,152,160,500,501 41 100 04
104 235496 41 Tab, locking
28 Spring, governor (23 coils) 79,116,117,118,127 . 148 52 443 01
98,119,149.153 45 091 01 41 Tab, locking
29 Palnut 1/4-20 151,152,160,500,504 82 448 02
66,79,81,95,96,97,96, 100,104,707, 42 Washer, plaln /4" {2}
112,114,116,117,118,119,120, 79,116,117,118,127,148 Hw25-53
123,127,140,148,149,151,152, 42 Washer, plaln 1/4¥
153,160,500,501 H-798-1 149,151,152,160 H25-53
30 Lever, governcr 42 Washer, plain 1/47 (2)
{Includes 32,34) {Use before serial no. 2118100013)

6a A-23T7444 500,501 K-25-53




GOVERNOR

Wiz {Cont’d)
Index Description Part index Description Part
Number Variatlon Number Number Mumber Variation Number Mumber
42 Washer, plain 1/4” 82 Berew, H.C. sems 1/4-20 x 5/8" (2)
{Use before serlal no. 2119100013 use {Use before serlal no. 2119100013)
Qty. {2}, after serlal no. 2119100003 501 A-132-5
use {11} 53 Spacer 17/64” 1.D., 1/2” Q.D.,
£00,501 X-25-53 4-1127 Ig.
42 Wagher, plain 1/4" 79,116,117,118,127,148 25 112 03
{Use after serlal no. 2119700003} 53 Spacer
500 X-25-78 (Use before serial no, 2118100013}
42 Washer, plain 1/4” 500,501 25112 03
152,180 - H-25-78 54 Gasket, camshaft cover
43 Nut, hex, 10-24 79,116,117,118,127,148 235025
79,116,117,118,127,148,152, 54  Qasket, cam cover
160,500,501 " . X-70-2 {Use before serial no, 2119100013)
43 MNut, hex 10-24 (2) 500,501 235025
151 X-70-2 55  Bracket, control panel
a4 Screw, F.H. 10-24 x 3/8" 79,116,117,118,127,148 47 126 28
79,116,117,118,127,148 X~50-7 55  Bracket, control panel
44  Screw, F.H. 10-24 x 3/8" {(Use before serlal no. 2119100013}
{Use before serlal no. 2119100013) 500,501 47 126 28
500,501 X-50-7 56  Washer, lock 1/4"
45 Screw, set 10-24 x 1" 79,112,116,117,118,120,
151,152,160 47 086 25 127.140,148,149 X-20-1*
45 Screw, set 10-24 x 1" 56 Washer, lock 1/47 (2)
{Use after serial no. 2119100003} B81,85,96,104 K-20-1
500,501 47 086 25 56 Washer, fock 1/4"
46 Washer, wave (Use before serial no. 2119100013}
{1 curve} 500,501 H-20-1
76,118,151 41 468 03 57 Screw, H.C. 1/4-20 x 5-1/156"
4G Washer, wave (2) 79,116,117,118,127 . 148 47 086 16
{1 curve) 57 Screw, H.C. 1/4-20 x 5-1/16"
79,116,117,127,148,152, {Use before serlal no. 2119100013)
500,501 41 468 03 500,501 47 086 15
47 Screw, H.C. sems 1/4-20 x 3/8" (2) 58 Bracket, bowden wire
78,112,116,117,118,127,148 X-132-1 79,116,117,118,127,148 47 126 26
47 Screw, H.C. sems 1/4-20 x 3/8" (2) 58 Bracket, bowden wire
{Use before serial no. 2118100013) (Use befere serial no. 2119100013}
500,501t H-132-1 500,501 47 126 26
48 Washer, plain 1/4” 59 Clip, cable (2]
79,114,116,117,118,120,123, 68,79,98,116,117,118,118,
127,140,148 Hu25-63" 127,148,148,153 2325603
48 Washer, plain 1/4” (2) 59 Clip, cable
68,95,96,98,104,112,119, {Use before serlal no. 2119100013}
149,153 X-25-63 500,501 235603
48 Washer, plain 1/4" 60 Screw, H.C, sems 1/4-20 x 1-1/4" (2)
{Use before serial no. 2119100013} 68,97.98,107,112,114,119,123,
500,501 H-25-83 140,149,153 X-132-9
48 Switch, kil 60 Screw, H.C. 1/4-20 x 1-1/2" (2)
117,148,151,501 25 098 12 B81,95,96,104 HK-5-26"
50 Bracket, speed control 60 Screw, H.C. 1/4-20 2 1-1/2”
79,116,117,118,127,148 47 126 21 112,120 H-25-26
50 Brackef, speed control 61 Washer, wave
{Use before serial no. 2113100013) {2 curves)
500,501 47 126 21 68.98,119,123,149,153 275680"
51 Bracket, stabilizer 51 Washer, wave (3}
79,116,117,116,127,148 47 126 27 81,95,96,104,112 275690+
51 Bracket, stabllizer 81 Washer, wave (2}
(Use before sarlal no. 2119100013) 97,100,107,114,120,140 275690
500,501 47 126 27 g2 Bracket speed control
52 Screw, H.C. sems 1/4-20 x 5/8” {2) £68,81,85,96,98,104,112,119,
79,116,117,118,127,148 H-132-5 123,149,153 235086

38



COVERNOR
(Cont’d)

Index Deoscription Part ndex Description Part
NMumber Variation Number Number Mumber Varlation Number Number
863 Spacer {2) 86 Bracket, throttle cable
66,119,149 5112 1 {Includes 59}
83 Spacer 66.96,119,149,153 A-237459
98,153 45 142 01 87 Gerew, H.C. sems 1/4 - 20 x 1727
53 Spacer 23/84" O.0., 9/16" Ig. $8,81,95,96,87,98,100,104,107,
81,85,86,104,112,123 235088~ 114,120,140,148,153 H-132-8
B84 Spacer 17/647 1.D., 13/32" 0.D., 68 Retainer, rod
112" 1g. 68,98,119,149,153 238278
81,55,96,104,112 A-384.-2% &89 Rod, throtils
&5 Bracket, adlusting scraw 66,98,1192,149,153 288277
123 235084

36



GOVERNOR

M2 {Cont’d)
Index Description Part Index  Deseription Fart
Mumber Varlation Number Mumber Mumber Variatfon Number Mumber
70 Bracket 91 Washer, plain 8/32 x 5/8 x /16"
68,98,119,149,153 47 126 32 96 H-2B~05
71 Bnacer 9/32” 1.D., g2 Nut, hex 1/4-20
318" 0.D., 7/64” Ig. 95,114 K-81-1
68,98,119,149,153 25 431 1 93 Clamp
72 Screw, hex. hd. 1/4-20 % 1/2" 81,95,87,100,104,107,112,
68,98,119,149,153 25 086 14 114,120,140 47 237 02
73  Linkage, choke 84  Washer, lock #10
(Carburetor to lever assembly} 81,95,987,100,104,107,112,
81,95,96;100,104,107,112,114, 114,120,140 25 468 04
120,140 47 Q79 01 95  Screw, hex. hd. 10-24 3 3/4"
74 Lever, choke control 81,95,97,100,104,107,112,
81,104 47 090 07 114,120,140 X-867-51
75 Lévie'rl- choke control 26 Screw, sitd. pan hd. 8-32 x 1/4”
. 95,120, 47 0920 40 81,95,96,97,100,104,112,
76  Lever, choke control 114,123 X-51-8*
gs 47 090 05 96  Screw, sitd. pan hd. 8-32 x 1/4” (2)
77 Lever, choke controi 120 X-51-8
114 47 080 50 97  Washer, plain 1/4"
78 Lever;. choke control 81,85,86,97,100,104,112,
100,107,112,140 A7 090 06 114,123,140 H-25-102*
79  Washer; plaln 3/8” 97  Washer piain 1/4” {2)
96 X-25.82 120 X-25~102
80 Spacer 23/64” O.D., 13/16” ig. a8 Kit, clamp
§1,95,100,104,120 47 112 02 (Includes 96,97)
80 Spacer 23/64" 0.D., 31/64” Ig. 81,95,86,97,100,104,112,
96,97.,107,112,114,140 47112 19 114,123,140 48 755 10
81 Washer, plain 1/4" 989 Solenoid, idle
81,95,96,97,100,104,107, 149 47 435 02
112,120,140 X-25-72 100 Linkage, solenoid
82 Lever, throttle control 148 47 079 17
160 47 080 10 101 Lever, speed control
82 Lever, throttle control 149 47 090 55
107,112,140 47 090 25 102 Stop, governor
83 Lever, throttle control 149 234614
96 47 030 08 103 Washer, plain 17/64 % 3/4 x 1/8"
84 Lever, throttle control 149 X-25-78
81.,97,104 47 090 08 104 Bracket, solenoid
84 Lever, throttle control 148 47 126 44
114 47 090 51 105 Spacer (2}
85 Lever, throttle control 149 52 112 13
95,120 47 090 39 106 Screw, hex hd., #8-32 % 1/4" {2)
86 MNut, hex, 1/4-20 149 41 088 20
81,95,87,100,104,107,112, 107 Washer (2)
120,140 H-76-2 149 25 468 02
a7 Linkage, throttle 108 Screw, sems 1/4-20 x 1”
{Swivel clamp to throttle control laver) 149 X-132-4
81,95,96,104,112 47 079 08 109  Retainer, shaft
88 Nut, hex. 8-32 149 41 018 03
81,95,96,97,100,104,107,112, NOT ILLUSTRATED
114,120,140 K724 Kit, speed conirol and choke bracket
8¢ Bracket, choke {Includes 36,48 ,56,59-63,66-72)
81,85,97,100,104,107,112, 68,98,119,149,153 47 755 34
114,120,140 47 126 09 Bracket, coniro} assembly
89 Bracket, choke {Includes 48,60-63,65,96-98)
96 47 126 13 123 A-235805
a0 Screw 8-32 x 5/16"
81,95,86,97,100,104,107,132, *Note: For variation 104 use before SN 1814100013
114,120,140 232556 oy,

37



Group 18
IGNITION

Part

Index Description Part Index Descriptlion
Number Varlatlon Number Number Number Variation Number - Number

1 pModule, ignition 7 Screw, hex. wash. hd, 8-32 x 3/8"-

(Replaced by 47 584 02) - 236,246,255,259,261,264,287,
236,237,255,259,261,264,267, 271,282,286,294,300 HA-67-58
269,272,273,280,282,286,300 47 584 01 8- Spark plug RH-10

L Module, ignition w/diode 236,237,246,255,259,261,264,

246,271,294 47 584 02 - 267,269,271,272,273,280,282,

2 Washer, plain #10 (2) 286,300 G i ... 235041-8
236,237,246,255,259,261,264,267, 8 . Spark plug
269,271,272,273,280,282,286,294, 294 G 25 132.02
300 H-25-78 @ Clip, hl-tension lead: . .

3 Screw, H.C. sems 10-24 x 7/8” (2) 236,237,246,255,259,261,264,
236,237,248,255,259,261,264, 267,269,271,272,273,280,282,
267,260,271,272,273,280,282, 286,294,300 210281
286,294,300 H-156-1 i0 Rectlifier-regulator

4 Kit, stator {15 amp.) {Replaced by 25 755 03 kit)

{Includes 5} 236,255,259,261,264,267,2082,
236,246,255,259,261,264,267, 286,300 41 403 05
282,286,294,300 237878 10 Kit rectifier-regulator, w/screws

& iKit, stator {25 amp.) {Rectifier-regulator marked 41 403 08)

{Includes 5,27) 236,246,255,259,261,264,267,

271 28 758 o7 282,266,204,300 25 785 03

5 Serew, pan hd, sems 10-24 x 3/4™ {4) 11 Scrow, H.C. sems 1/4-203 17 (2)
236,246,255,258,261,264,207, {Use with 41 403 05)
2682,266,204,300 HA-67-51 236,255,259,261,264,267,282,

5 Screw, pan hd, mach. 10-24 286,360 K-132~-4
271 25 086 28 11 Serew, H.C. sems 1/4-20 x /8"

8 Cilip, lead {Use with 41 403 09)
286,245,255,259,261,264,267, 246,246,255,250,281,264,267,

282 ,286,204,300 K728~ 202,286,284,300 X-132-5

a8




IGNITION

Wit2 (Cont’d)
index Description Part indax Description Part
Number Varlatlon Number Mumber Mumber Variation Number Mumber
12 Connector, female (3 coniact) Lead, viciet, rectlfler-regulator 1o connector
236,248,255,259,261,264,267, (18" - 14 gauge - unihsulated locking
282,286,294,300 236602 tang female 1/4" terminals)
13 Connector, male {2 contact) 267 41 518 28
255,259,261,267,282,286,284 41 155 03 Lead, white, widiode, module to connector
14 Connector, female (3 contact) {15" - 1B gauge - Insulated push an
246,300 236473 tab - uninsulated push on tab terminals)
16 Connector, famale (2 contact) {Repalr w/47 518 43)
261 52 155 04 246,259,261,264,280,286,300 47 518 44
i6  Clip, stator leads Lead, white, widiode
255,259,264,267,269,200,282, : (Repair lead. for leads w/diodas)
286,204 . 235173 (57 — 18 gauge — Insulated push on
16 Clip,-stator leads tab - lnsu'fink'}
7 S o 11820 x 112" 48 154 01 246,265,259, 261,264, 267,269,
Rl 260,282,286,300 47 518 43
255,259,264,269,280,282,286,294 H-132-6 .
17 Screw, hex. wash. hd. 1/4-20 x 7/16" Lesid, violet, rectifer-regulator to connector
564 X_67-83 (15" - 14 gauge - uninsulated locking
18 Connector, female (5 contact) tang female 1/4” terminals)
28 48 155 01 300 47 518 27
io Harnéss.'wirlng, w/o diode Lead, violat, rectifler-regulator to connector
(Use with module w/dlode} {23" -~ 14 gauge - uninsulated locking tang
282 . 47 176 08 fema!g 1147 terminais)
20  Connector, female {1 contact) 259,264,286,300 47 518 38
269,280 277553 Lead, white, w/dlode, module {o switch
21 Washer, plain 17/64 x 9/16 x 1/16" (10" - 18 gauge - Insulated push on tab,
264 H25-72 insutated. grip barrel eyelet terminals)
22 Switch, DPST, 4 terminals 272,273. 25 518 16
272 238011 Lead, white, ground to switch
22 Switch, SPST, 2 terminals (12" - 18 gauge - nsulated grip barre!
272 151510 ayelet terminals)
22 Switch, SPDT, 3 terminals 272,273 25 518 17
273 25 099 07 Lead, red, connector to cam cover screw
23 Nut, knurl (4" - 18 gauge - uninsulated male bullet,
272 41 100 06 insutated grip barrel eyelet terminals)
24  Clip-on fue! pump screw 272,273 47 618 51
272,273 275303 l.ead, red, toggle switech to connector
25 Rectifier-regulator, 25 amp (14" - 18 gauge uninsulated male
271 25 403 01 bullet, insulated grip barre! eyslet
26 Screw, H.C. sems 1/4-20 x 5/8" terminals)
27 C::;ector receptacle xoians 272,273 47 518 50
ret, P Lead, light biue, solenold to switch
28 Cif? 25 165 04 {23" -~ 18 gauge - insulated grip barrel
071 234531 evelet insulated push-on female flag

NOT ILLUSTRATED

Lead, violet, rectifier-regulator to connector
(12-1/2" - 14 gauge - uninsulated locking
tang female 1/4" terminals)

246,255,261,282,294,300 47 518 46
Lead, violet, rectifler-regulator to connector
{11" gauge - uninsulated locking tang
female 1/4" terminals)

282,300 47 518 33
Lead, white, w/diede, module to connector
(23" - 18 gauge ~ lnsulated push on
tab - uninsulated push on tab terminals)

{Repalr w/47 518 48)
255,267,269,294 47 818 458

1/4™ terminals)

273 25 B18 19
Lead, red, solenoid terminal to solenoid tab
{37 - 18 gauge - Insulated grip barrel
syelet, insulated push-on fernale 1/4"

terminais)
273 25 518 20

Laad, white, w/diode, module to switeh
{10" — 18 gauge Insulated push-on tab,
insulated grip barrel syelet terminals)
(Replaced by 25 518 16)
273 25 518 18

aG



Group 18
INSTRUMENT PANEL o

Index Description Part Index Desecription : © Part
Number Varlation Number Number Number Variation Number ' Number
1 Panel, Instrument 4 switch, key assembly
43,49,53,54,63,68 47 378 08 - ({includes 5,14,15)
1 Panel, Instrument 43,51,53,54,60,63,68,74,90,82, :
80 _ 47 378 08 CoT T 300,301,302 - 25 099 04
1 Panel, Instrument 5 Key (Set of 2) R
(Use before serlal no. 2119100013) © 43,51,53,54,60,65,68,74.90,92.
304 A7 378 05 300.301 ,302 48340 01
1 Panel, instrument 6 Connector
{Use before serial no. 2119100013) 43.51,58,54.60,63,68,74,90.92 48 155 01
303 47 378 06 7 Panel, instrument
. 44,51,71,302 47 378 08
i Panel, instrument .
90 47 378 09 B Harness, wirlng w/diode
(Replace diode w/service component}
2 Washer, LT. #10 (2) (Use before Serial No. 1725100013)
43,44,49,51,53,54,63,68,71,302 H-22-8 (47 518 43 lead w/diode)
3 Screw, siid. pan hd. 10-24 3 3/8" (&) (Replaced by 47 175 08)
43,44 K-131-1 43,53,54 47 176 05
3 Serew, H.C., sems 1/4-20 ® 1/27 (2) a Harness, wiring wie cicde ;
6o K-132-8 (Use with module w/diode)
3 Serew, sitd. pan hd. 10-24 2 3/87 (2) (Use after Serlal No. 1725100003)
{Use before serlal no. 2119100013) 43,53,54 47 176 08
303,304 A-131-1

Af



INSTRUMENT PANEL

Wiz {Cont’d}
Index Deseription Part Index @smrés&ﬁ@n Part
MNumber Varlatlon Number Humber Mumbeyr Variation Number Mumbsr
5] Harness, wiring Lead, red B+ to solengld leed
&0 47 176 11 {22° - 12 gauge ~ uninsulated push-on
8 Harness, wirlng, w/oll sentry lead locking tang male 1/47, insulated arlp barvrel
63,68 47 178 12 eyelet terminals)
8 Harness, wiring 68 47 518 38
71 47 176 06 Lead, green ground to switch
3 Harness, wiring w/e diode (3" « 18 gauge - Insulated grip barrel
74 47 176 08 syelet terminals)
8 Harness, wiring 49,81 47 518 39
83 47 178 17 Lead, white, w/diode
8 Harness, wiring (Service replacement lead for wiring
g2 S 47 176 16 lead w/diode). (5" - 18 gauge -
9 sv;gcgl SPST 2 terminals 151510 insulated push on tab-insulink) 47 518 43
o [ ST Lead,.vielet, reg/rect
10 _Washer pialn 7! 16" . (23" = 4'gauge - uninsulated locking
49,21 X-25-34 tang fémale 1/4" terminals)
i1 Washer internallexternai tooth 1/2” _ 90" o 47 518 36
Co 49,81 _ X-22-26 Lead Iight blue
12 Clip, on fuel pump screw (6" - 18 gauge - uninsulated push on tab-
60 275303 Insidated push on tab terminals)
13 Connector, tab (2) 90 47 518 20
14 Wgsshéf ,25 1_55 03 Decal, panel wlkeyswntch hole
- N ' 43,44, 54,63,68, a0 - 47 113 10
gg"5;'5;355‘;'60'63'68'74"90'92' Decal, panel w/o keyswitch hole
5 Nuto- 01.30 48 468 02 43,44,71,302 47 113 11
- Decai, panel w/o keyswitch hole
48,51,53,54,60,63,68.74,90.92, (Use before serial no. 2119100013
300,301,302 48 100 01 304 47 113 11
16 Holder, fuse Decal, panel w/toggle switch hole
{Includes 41 304 01 fuse) 49 47 113 17
17 G:scket cam cover 25 325 01 Decal, panel w/o kevyswitch hole
{Use after serial no. 2119100003) 51. L . 47113 15
203,304 235025 Decal, pane! w/keyswitch hole
17 Gask-et, cam cover (Discontinued not available at Kohler Co.)
73,74,92,93, 7| 235025 53 - 47 113 14
18  Bracket, control panel Decal, panel w/keyswitch hole
(Use after serial no. 21191 00003) {Discontinued nc_;t available at Kohler Co.}
se before serial no.
303,304 47 126 43 (Use bef I no. 2119100013)
18 Bracket, control panel 303 47 113 14
Decal, panel wl/keyswitch and ofl
73,74,92,93, § | 47 126 43
NOT ILLUSTRATED sentry holes
Fuse 60,90 41 113 12
g0 41 304 01 Decal, control panel
Lead, violet, keyswitch to {Use after serial no. 2119100003}
rectifier-regulator - 303 47 113 27
(11" - 14 gauge - uninsulated push on Decal, panel
tab termina!s} 73‘93 a7 113 25
43,53,63,74,92 47 518 33 Decal, panel
Lead, white, module to kill switch 74.92 47 113 24
(19" - 18 gauge - insulated push on Decal, control panel
tab terminals) (Use after serial no. 2118100013}
44,73,302,304 47 518 42 304 47113 25
Lead, black, module to switch
{21" - 18 gauge ~ insulated grip barrel
eyelet, insulated push-on female
3/16™ terminals)
49 47 518 47

41



Group 21
Ol PAN

Index Description ‘ Part Index Description Part
Number Variation Number Number Number Variation Number Number
1 Gasket, oll pan _ L g Gasket, ol pan
1,28,67,58,59,63,624,854,856, LSl 235057 54 - 47 041 07
2 Pan, oil (side drain) 7 Pan, oll {side drain)
i _ 235115 36 ' 47 185 09
2 Pan, oil {side drain) '8 Plug, drain wifiber gasket
23 287763 3/8-18" N.P.T.F. s
2 Pan, oll (double drain) 38 CM-708-1
58,59 47 199 15 9  Screw, H.C. sems 3/8-16 x 1-1/2" (4)
2 Pan, oll {drain on starter side} 36,67 e o T Hw188-4
63,624 45 199 05 g Serew, H.C. sems 3/8-16 % 1" (4)
2 Pan, oll (double drain) g1 H-159-2
854'8;56 LeSto 47188 10 10 Pan, oil {bottom drain)
2 Pan, ¢il {(bottom drain)
57 235147 84 ] 47 198 07
3 Screw, H.C. sems 3/8-16 x 1-1/4" (4) 11 Plug, pipe hex, hd. 3/8
1,23,57,58,59,63,624,854,856, o7l X-159-3 54 ) | H-TS-32
a Plug, sq. hd. solid 3/4” N.P.T.F. i1 Plug, magnetie drain hex hd, 3/8
1,58,59,854, 856 K~75-6 57 X-305-4
4 Fiug, sq. hd. 3/8” 12 Washer, plain 3/87
23,863,624 K-75-10 54,56, LS #-25-37
5 Plug, sq. ctsk. 1/27 NLP.T.E. 13 Pan, oif {bottom and side drain}
58,63 HF83 7 47 152 186
8 Plug, sq. hd. selid 3/4” N,P,T.F, 14 Plug, plps etsk. bd. /47
854 HmfGaB 67 #7538
53 Gasket, oll pan
38,67 235383

42




Old Style Piston é New Style Mahle Piston Group 22
and Rocd ‘ and Hod ?Eg?@ﬁé gi %@@
f
|
]

]
|
|
|
|
{

i
!

| —6
|
{ .
o o g
4 .
O
|
i
O
I o
[
} C >
O
|
- I
|
®© :
|
}
|
|
i
Index Description Part index Description Part
Number Variation Number Number Number Varlation Number Number
LD STYLE PISTON DESIGN: NEW STYLE MAHLE PISTON D
i Ring set (Std. & .003) 5 Ring set (Std. & .002)
{Replaced by 48 108 01) 17 h 47 108 01
17 235889 Ring set (.010) 47 108 02
Ring set (.010) Ring set (,020) 47 108 03
{Replaced by 45 108 02) 2358380 Ring set {.030) 47 108 04
Ring set (.020} 6 Piston w/ring set (Std.)
;?:g!ascid(bgsg? 108 03) 235891 17 47 874 16
AN Piston wiring set (.003) 47 874 17
, ;?:f;i"i‘f,r‘?:‘ ;i;?isﬂ ) 235892 Piston w/ring set (.010) 47 874 18
17 ' 47 874 06 Piston w/ring set (.02(0) 47 874 19
Piston w/ring set (.080) 47 874 07 Piston w/ring set (.030) 47 874 20
Piston w/ring set {.010) 47 874 08 7 Connecting rod (Std.)
Piston wiring set {.020) 47 874 09 7 45 067 24
Piston wiring set {.030} 47 874 10 Connecting rod (.010} 46 067 25
3 Aetainer, piston pin (2)
i7 47 018 01
4 Connscting rod (8td.)
17 47 087 03 MOTE: ORDER PARTS ACCORDING TO DEBIGN USED

Connecting rod (.010) &7 067 10 ON ENGINE.

a2



Group 23
RETRACTABLE STARTER

Index Description. . Part. | Index Description. ... .. . S Part.
Number Varlation Number . : : Number Number Varlation Number: ... ... .. - Number
1 Starter, retractable assembly a Spacer, nvion
{includes 4-19) 8,11,12 47 112 04
8,1 47 165 01 9 Spring, retainer
1 Starter, retractable assembly {Use with spacer)
wigrass screen 8,1%,12 232825
{includes 4-25) 9 Spring, dog {3}
12 A-237251 {Replaces (1) spring 2325825 and
2 Serow, M.C. sems 10-24 x 5/87 (5} {1} spacer 47 112 04)
8,11,12 H-156-2 8.11,12 41 089 06
3 Cup, drive 10 Brake
g,1t,12 47 108 01 8,11,12 2316898
4 Serew, hex. hd, 10-32 x 8/87 11 Dog (3)
8,11,12 231691 8,11,12 231698
& Wasgher 12 Washer, thrust
8,11.12 231690 8.11,12 281882
8 Washer i3 Fulley
8,11.12 231693 8,11,12 231697
7 Aatalner 14 Handle

8,11,i2 237689 8,11,12 234452




RETRACTABLE STARTER

e {Cont’d)
index Description Part index Deseription Part
Mumbsr  Varlation Number Mumber Mumber Variatlon Number Pausnber
ié flope, 6 2% Washer, axi tooth #10 (5}
(68" long} 12 H-22-28
8,11,12 231666 22 Bcreen, grass
18 Bheaave 12 237280
8,11,12 231686 23 Washer, plain 7/32" (5)
17 Serew (4) i2 H-25-36
8,11,12 231683 24 Nut, hex, 10-32 (5)
i8 Spring, recoll i2 H-70-3
8,11,12 231708 26 Channel, rubber 3/8 x 10"
19, Housing i2 H-832-2
8,11,12 235696
20 - - Serew, slotted hex. hd. #10-1/2" (5)
12 D & 1 £
RETRACTABLE STARTER
' {Cont’d)
26
/
Index Dascription Part Index Description Part
Number Varlation Number Number Numbetr Variatlon Number MNumber
26 Serew, flange lock 10-24 x 1747 (6) 32 Pulley
13 41 0BG 06 13 12 023 01
27 Starter, retractable assembly 33 Kit, pawl (dog) repair
(Includes 26-34) (includes 34)
13 12 185 01 13 {2 7587 08
28 Housing 34 Screw, pozidriv
13 12 081 01 13 41 088 02
29 Fope a5 Cup, drive
13 12 160 01 i3 15 108 01
30 Handie, recoll starter 36 Washer, flat
13 234452 13 47 468 05
31 Spring, kesper
13 12 GBS 06

a8




Group 24
Group 32

Group 24
THROTTLE CABLE

Indexx Description Part Index Descriptlon Part
Number Variation Number Number Number Variation Number Number
i Washer, plain 17/64 x 9/16 x 11186” 2 Clip, throttle cable
826 X-25-72 826 48164 01
Group 32

Oll. PRESSURE CUTOUT

Index Description Part Index Description Part
Number Variation Number Mumber Number Variation Number Number
i Kit, oil pressure switch 5] Cennector, oif santry
{Includes decal 25 113 05, terminals U * 47 1656 .14
25 452 03, 25 452 07, slezeving NOT ILLUSTRATED. .
25 431 02} Deacal, oll sentry
(Replaced by 25 704 03) 2,8.4,5,9 25 113 05
2,4,5,9 25 704 01 Terminal (2)
i Kit, oif pressure switch (Uninsulated Iocidng tongue, ferale
{Includes decal 25 113 05, terminals push on tab 1/47)
25 452 01, 25 452 02, 25 452 03, Te‘:mim’ 25 452 01
feeving 25 431 03
8 ¢ } {RIng tongue insulated grip)
3 25 704 04
3 25 452 02
2 Connactor Terminal
3 48 156 01 {Ring tongue insulated grip}
3 Waﬁh@r, piaiﬂ 17164 » 12 ¥ 116" 28450 38 452 03
{On ground sorew) Torminal
& H-26~83 {Uninsulated locking tang, femals
4 Cennecior pugh on tab 1/4")
{Use before serlal no. 1922900013} 2,4,5,9 25 452 07
5 277563 Slaeving
B Connecior, ground and toggle 2,4,5,8 25 431 02
swich leads Sloaving
2] 47 155 13 3 25 431 (3




Miz

Dozeription Fart Dagaripiion Part

Variation Number Mumber Varlation Number Mumber
GASKET BET {wisaals) 47 788 27 GASKET SEY (w/o seals) 47 644 62
Set Includes: Set Ineludes:

Flug, cup R-702-3 Flug, cup X-702-3
Seal, breather 231082 Seal, breather 231032
Gasket, camshaft cover (2) 235025 Gasket, camshaft cover (2) 235026
gﬁsiaz vaéve cover gggggg Gasket, vaive cover 235048

asket, ou pan Gasket, off pan 235057
Gasket, exhaust 238122

i g ket, exhaust

Gasket; ofl fill tube 237064 gas e 2s5122

M : asket, ofl fill tube 237064
Gaskat, cylinder head 47 041 15 -
Gasket, vaive cover 275144 Gasket, cylinder head 47 041 15
Seal. front ol 47 632 06 Gasket, valve cover 275144
Gasket, fuel pump _ -25.041.05 Gasket, air cleaner 47 641 05
Gasket; air cleaner. L a7 04108 - Gasket; ol pan " 47 041 07
Gasket, oll pan’ 47 041 'Q? Gasket; bearing plate 47 041 09
Gasket, bearing plate 47 041 09 Gasket, carburetor 47 049 N
Gasket, carburetor 47.049.0% . ‘Gasket, bearing plate (3) 47 422 06

Gasket, bearing plate (3) 4742205

&7



ANENES

ENGINE DIVISION, KOHLER CO., KOHLER, WISCONSIN 53044

FOR SALES AND SERVICE INFORMATION
IN U.S, AND CANADA, CALL
1~800~-544-2444

FOBRM MO.: TP-2230-D

ISSUED: 3/86

BEVISED:  &/92

MAILED: 5/92

LITHO IN U.8.A,




